


PARTS ORDERING INSTRUCTIONS

HOW TO ORDER
When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying
this information will assure prompt, efficient handing of your order.

Since your dealer carries many parts in stock and maintains up-to-date prices on all parts, he will be able
to process your order immediately. If, for some reason, the part is not in stock, he will order it from the
factory. In either event, he maintains a current file of service manuals, which give all available parts

ordering or technical information.

WHERE TO ORDER
Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts
from the factory, he is able to get prompt service for you. Parts are shipped in accordance with shipping

instructions given on the order.

INSTRUCTIONS FOR RETURNING PARTS
Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval . We
cannot accept responsibility for parts returned without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be
returned, he will arrange for authorization to return the parts.

CHANGES
When changes are made to the machine, revised pages for this manual will be issued. These pages must
be inserted in your parts manual as soon as they are received. Failure to keep your parts manuals up to

date will result in confusion and may cause you to order wrong parts.

EP EQUIPMENT CO.,LTD.

Address: XIAQUAN,DIPU,ANJI,ZHEJIANG,CHINA
Tel:400-880-2178

Net:www.ep-ep.com

Email:epparts@ep-ep.com

ALL RIGHT RESERVED COPYRIGHT
PM1122E 07.19


mailto:king@ep-ep.com

FHIT VLR

T e

HEITTN R, & HER SRR ING S, B0k, HERTFIS . KL R I
VI SE I i Rk

AR A IR 2 ZAR0ET, B TR ZRREITE SRR BT, B U 2 R A H A
AT R . BANDASERRA, 7 B h BT, AR NATIT S, LB AR, BT
R H — MRS F M, eI BLETA W MR ARG BEEEAGER.

W =
HIEHEATIEMER, ERHES B E MR BT . WERAH A L E WA FIT I
B ESEHARTE IR S5 RIEE AT, AR E XS LR A U & — e uf

T HORIE

—RAEOLY, PUAERRRR, BENEFEAFENRARE BASEARININ. RIS EH
2o FAER B R T 157

WRAEH — R — B ERIE, HIRREMARR . AL AT LLURE, WIS 22 A
BRI EAF

BARBEH
AWIZELARABEN, ZAFRABERSER LT AEEIREEIETN, &2l
THEN VG TAET A R K MR SRR P, Nn e SESETIE. e3P 25E 07T R -

WL VR A PR A =

bk WA R EERHEEBINHIEX
Fi%: 400-880-2178

®ik: www.ep-ep.com

BE48: epparts@ep-ep.com

FRBUE A2 R TR
PM1122E 07.19
GENERAL INFORMATION


mailto:king@ep-ep.com

INDEX

This parts manual is arranged for easy identification of parts .The index at the front of the catalog gives

location of major groups and assemblies.

PART LIST
The Index, describes the item on the Figure you are looking at. The Part No. is a numerical description of

the item and the part ordering number. The Part Name is a description of the part number in alphabetical

form. The No. is the quantity used on the machine.The Applied Date is a description when the part is

applicable.The Remark is the explanation of the part for a supplement,such as the model,the capability,

the characteristic,etc.

HOW TO READ PARTS MANUAL

HELP 1:

A D)
s o
¢ o

o0 w >

The part of Index 11 is same ,but the Part Number is changed.And please use the new Part Number

Index Part No. Part Name No.  Applied Date Remark
s FHES Fikifk g Emat =5
'd ™
18 0000-000667-00 Bearing 619052 i 1
19 1115-200004-00 Helical Gear AEHS 1
1115-200005-00 Helical Gear EHE 1
20 0000-000680-00 Bearing 160032 i 1
1 Py
4 ™
22 2108-540000-00 Bracket 38 EE R 1
23 1115-500005-00-01 Battery ik 2 65AH 1 12V
23 1115-500005-0002 Battery ik 2 85AH / 12V
24 0000-000378-00 Screw M4=16 £24T 2
1 vy
e )
8 ck11-560003-00 JC100 Switch HEH= 1
01 ck11-520008-00 JC100 Switch Wire Harness JC100 £ 1 Cancelled T34
02 ck11-520008-0A JC100 Switch Wire Harness JC100 &5k 1
10 0000-000001-00 Screw M6=20 B257 2
% J

when you order this part.

D )

: The part of Index 23 is Optional.

: The part of Index 19 is a discreteness with two kings of parts.It denotes Not Sold Separately.

: The part of index 9 is improved and upgraded. Please use the New Part Number when ordering.
: The part of Index 7 has an Applicability,because it's our policy to constantly improve our products.

Index Part No. Part Name No. Applied Date Remark
FE FHRS Tk #B  EHAM #E

7 01 212541000400 Cap SkE 1 071011
02 21254100040A Cap SmE 1 071011-

8 0000-000084-00 Ring Wiper 35x43x565  FhiLE 1

] 0000-000370-00  O-ring 40x3.1 O Bl HE 1

10 2125410005-00  Ring Back Up 50=45x20 HHIF 1

11 01  0000-000197-00  Rod Packing 40x50x6 Yx BHE 1 Old
02  0000-000512-00 Rod Packing 40x50x6 Yx EHE 1 New

v



1. Record by time
Ending on July 09, 2011.
Beginning on July 10, 2011.

- 070911
071011-

2. Record by serial number

Index Part No. Part Name No.  Applied Date Remark
FS FHRS FHak Hg EH A "/E
7 01 212541000400 Cap SEE 1 -52016344
02 21254100040A Cap SiaE 1 S2016345-
8 0000-000084-00  Ring Wiper 35x43x565  BHLE 1
D |:> 9 0000-000370-00  O-ring 40x3.1 0 BEHE 1
10 2125-410005-00  Ring Back Up 50x45=20 ERF 1
11 01 0000-00019700 Rod Packing 40x50x6 Yx EHiE 1 old
02  0000-000512.00 Rod Packing 40x50x6 Yx EHE 1 New
-S2016344 Ending at S2016344
S$2016345- Starting at S2016345
There are three types of serial number:
1) 1 (LETTER)+ 7 (NUMBERS)
Applied Date: Up to February 1,2015
+
[INUMBER _tRUCK NO.
LETTER tRUCK TYPE
(E/SIF)
2) 1 (LETTER)+ 8 (NUMBERS)
Applied Date: From February 1,2015 to June 1,2015
.||.
[INUMBER _rRuUCK NO.
LETTER TRUCK TYPE
(E/S/BIDJF)
3) 1 (NUMBER)+ 8 (NUMBERS)
Applied Date: From June 1,2015
+
(NUMBER _ tRuUCK NO.
NUMBER tRUCK TYPE
(1/2/31415/6)



HELP 2:

A 44 0503 WireHarnessAssembly

‘ q

B <—L|050301 WireHarnessAssembly

s

P

8 g
@)

POWER+

A: Section 0503 is the original version.
B: Section 050301 is the version that some parts in the Section 0503 have been changed.
C: Section 050302 is the version that some parts in the Section 050301 have been changed.
When you order,Please locate specific parts information of your truck by the Applied Date of parts in

each version.

\



B

=

A 3 % AU LA S R R 5y FFHE I ZEEE MR BRUBCE AR R 5] H 3

TR
Index #iid )2 AEA & L, BARZER KT H - Part No. & T F 1) — R 4R A 11T 1555 . Part Name
e IS BT SR A 585 . No AR IR F/HE#IZ & L= . Applied Date 5 152 F1F
G REVEE . Remark 2 FIRAME U -5 B (1IN ER ., PEREFARFIESE).

EBAEBMEAWEF
FB) .
Index Part No. Part Name No.  Applied Date Remark
s FHES Fikifk g Emat =5
'd E:
18 0000-000667-00 Bearing 619052 i 1
A 19 1115-200004-00 Helical Gear AEHS 1
1115-200005-00 Helical Gear EHE 1
20 0000-000680-00 Bearing 160032 i 1
1 Py
7 N
22 2108-540000-00 Bracket 38 EE R 1
B 23 1115-500005-00-01 Battery ik 2 65AH 1 12V
23 1115-500005-0002 Battery ik 2 85AH / 12V
24 0000-000378-00 Screw M4=16 £24T 2
1 vy
e )
8 ck11-560003-00 JC100 Switch HEH= 1
C 9 01 ck11-520008-00 JC100 Switch Wire Harness JC100 £ 1 Cancelled T34
02 ck11-520008-0A JC100 Switch Wire Harness JC100 &5k 1
10 0000-000001-00 Screw M6=20 B257 2
\ J

oo w2

FP5 19 FoR iR — N i R R A, AR A 6 .

75 23 FoR i E A JLAS R ] A s 5%

Fr5 O R FAF AT T SGEM TG, AT WIS {8 A8 1 i b o
DS T RN ZEMA AR RS . X RN RATE AW AT 7 dh T 2

Fe5 1 ORI A — MR AF, AR T A A . Bk, BT EEFIN, AL

TG
Index Part No. Part Name No. Applied Date Remark
Fs FHRS FHHER #E ERAEM wiE
7 01 212541000400 Cap SmE 1 071011
02 21254100040A Cap SHE 1 071011-
8 0000-000084-00  Ring Wiper 35=43=3-6.5 B 1
9 0000-000370-00  Q-ring 40=3.1 O BT HE 1
10 2125-410005-00  Ring Back Up 50=45=20 HER 1
11 01 0000-000197-00  Rod Packing 40x50x6 Yx EHE 1 Old
02 000000051200 Rod Packing 40x50x6 Yx BHE 1 New

VI



1. P EER
-070911 : #HukF 2011 47 J7 09 H
071011- : 4T 201147 10 H

2. FFF3ISInR

Index Part No. Part Name No.  Applied Date Remark
Fs FHRS FHHERE #HE  EEAN wH
7 01 212541000400 Cap ShE 1 -52016344
02 2125410004-0A Cap SEE 1 52016345-
8 0000-000084-00  Ring Wiper 35=43=5-6.5 B 1
D l:> 9 0000-000370-00  O-ring40=3.1 O HEHE 1
10 212541000500 Ring Back Up 50=45=20 =EF 1
11 01 0000-000197-00 Rod Packing 40x50x6 Yx BHE 1 Old
02 000000051200 Rod Packing 40x50x6 Yx SEHE 1 New

-52016344 : #IL/F5I5 S2016344
$2016345- : 4751 S2016345

[ =MrH 5
1) 1 CGFE8) +7 (FH
WEHE.  #EF 20154E2 H 1 H

+

HF =
8 rmxm — ASS
(E/SIF)

2) 1 (F8) +8 (HF)
A 20154E 2 1 HE 201546 H 1 H

4

B s
(E/S/BIDIF)

3) 1 (HF) +8 (HP
EHME: 201546 1 HES

BZF rmme

4

BF rwmxm
(1/213/415/6)

VI

BF rmgpe



#Bh 2:
A 4 0503 WireHarnessAssembly
B <—uosoao1 WireHarnessAssembly

~0

~8 0
0

5 0503 FoRJEAGRRRA ;
5 050301 FRAEJRMARA (F11 0503) AR A

C: %1 050302 F#/RfEARRH A (F7050301) EEAFA A,
AT TAE, SRR RRCAS AP 22 36 P I 18] R ) e £ P e Iy 4 R F) 4145 I

w

IX



Major Assemblies

3000

Operating Control
System

BERL

5000
Electrical System

HARE

4000
Hydraulic System
WERS

2000 1000
Driving System Frag; S%{s%em
BHHEL 2

WARNING: Note that illustrations of assemblies and components may not necessarily conform to the
exact installation as they appear on your truck.But this Manual can help you locate specific parts
information of your truck.

HER: RAETMHR LSRR ET AR IERN R B, [EREN IESMH T
WD B G TIE I E R R ARE R



Index H

1000Frame System £ 5 &4
0101 Frame System ( Double Wheel ) ZE5 RGE (AL oot 3
0102 Frame System ( Single Wheel ) ZEH REE (HEE) oo
0103 Connecting Link ( Double Wheel ) ZEAF R CRES)
0104 Connecting Link ( Single Wheel ) #FF 2 (A5

0105 Load Wheel ( Double Wheel ) 7KEHHE (IR oo 11

0106 Load Wheel ( Single Wheel ) ZREEE  (HLADD oo 13

0107 CoVEr ASSEMDIY FPEE U ..ottt n s naenaeen 15
2000Driving System W3 &%;

0201 Driving SYStEM ZRZN ZRGT ... ..cvieveieeeieieiieiiie ettt sttt 19
30000perating Control System #{/E &4t

0301 Operating Control SYStEM FEAE ZR G .. .uveeeeeeeeeeeeeeeeee et 28

0302 Control Pod Assembly $/E TR TR . cov.oveeeeeeeeeeeee e 30
4000Hydraulic System ¥k Z %t

0401 Hydraulic SYStEM T 28 G0 . ...cvceeeeeeeeeeeeeeeeee e aenannanean 33
5000Electrical System HS R4

0501 Electrical SYStEM HL RGN .....cuoceeeeeeeeeeeeeeee et nnannas 36

0502 Wire Harness Assembly Z& 50 & ik

0503 Cable ASSEMDIY HLZG AL Herevvovveveeieeireieieieeeseeeiieiee ittt s st bbbt ees

Xl



1000

Frame System

EH RS



0101 Frame System ( Double Wheel )




Index

FE

N o a b~ WON -

0101 Frame System ( Double Wheel )

EBRG R
Part No. Part Name No. Applied Date
2y E i HE  EHEM
See Form 1.1 Front Frame MER WE1A1 1
1121-120000-00  Back Frame EEY 1
0000-001456-00  Round Pin g5x35 PRPEBIALRY, 4
See Form 1.1 Long Shaft KR WR 1.1 1
1121-130002-00  Short Shaft KL 2
1115-130004-0A  Shaft LR 2
0000-001333-00  Pin 85x35 FRPEF A, 2 ] 1
Form 1.1
Frame Width (W) | Fork Length (L) Long Shaft Fork Frame
Applied Date
EHRE X B E KRS MERRS S A
mm in mm in (ltem 4, Page 3) (Item 1, Page 3)
1150 45 1122-110000-00-01
1220 48 1122-110000-00-02
560 22 1000 40 1121-130001-00 1122-110000-00-03
1070 42 1122-110000-00-04
915 36 1122-110000-00-05
1150 45 1122-110000-a0-01
1220 48 1122-110000-a0-02
685 27 1000 40 1121-130001-10 1122-110000-a0-03
1070 42 1122-110000-a0-04
915 36 1122-110000-a0-05

Remark

#E



0102 Frame System ( Single Wheel )




Index

FE

N o a b~ WON -

Part No.

5T

See Form 1.2

1121-120000-00
0000-001456-00
See Form 1.2

1121-130002-00
1115-130004-0A
0000-001333-00

Part Name
FhH2WR

Front Frame
Back Frame
Round Pin g5%35
Long Shaft

Short Shaft

Shaft

Pin @5%35

0102 Frame System ( Single Wheel )
EHRG (AR)

RIS WE1.2
ER S
PRPEBIALRY,
K3 W4 1.2
Je A

it e i
PRI AL A, 2

No. Applied Date

¥E EAAM

A NN 2 D a A

Remark

#E



0103 Connecting Link ( Double Wheel )




Index

FE

0 N O b~ ON -

NN =2 = o S a4 s
- O © O N O o » W N -~ O

Part No.
ZHHmS

See Form 1.3
0000-001456-00
1121-130003-00
0000-000101-00
1121-132001-00
See Form 1.4
0000-000907-00
1115-130005-0C
0000-000908-00
1115-130003-00
0000-000809-00
0000-000653-00
See Form 1.4
0000-001457-00
1115-130007-0A
1115-133000-00
1115-130006-0A
1115-130005-0C-B
1115-130008-00
0000-001241-00
0000-000011-00

0103 Connecting Link ( Double Wheel )

Part Name
Rl

Down Link
Round Pin ¢5x35
Shaft

Nut M22x1.5
Connector

Long Link
Bushing 2020
Wheel Bracket
Bushing 2015F
Shaft

Bushing 1815
Snap Ring For Hole 18

Long rod

Round Pin g4x35

Shaft

Load Wheel See 0105
Splint

Wheel Bracket Assembly
Washer

Bushing 2520F

Bushing 2015

Form 1.3
Frame Width (W) Part No. Of Down Link
EaRE TEMES
mm in (ltem1,Page7)
560 22 1121-131000-00
685 27 1121-131000-10
Form 1.4

EFRR GURD

THEMF WEA13
B4 B P R A A
R
SN

Rk
ARKEN WE 1.4
EFENEEHES
Ligd
EREhEgs UL HES
K 2o
ERNEEHES

il P 360 S 24
KA WE14
A e [ A
R B4
XELRE W 0105
Jet

Lit2 BSNE
It
ERENERULTES
ERNEEHES

Fork Length (L)

Part No. Of Long Link

Part No. Of Long Rod

XHKE AIRKEN RS KiFms
mm in (ltem6,Page7 &9) (ltem 13 ,Page 7 &9)
1150 45 1121-132000-00-01 1121-132200-00-01
1220 48 1115-132000-00-11 1115-132200-00-11
915 36 1115-132000-00-01 1115-132200-00-01
1000 40 1121-132000-00-04 1121-132200-00-04
1070 42 1121-132000-00-05 1121-132200-00-05

No. Applied Date

¥E EAAM

N NMNDNMNDN BB DMODNMDEBENMEDNDENMNDNDMDNMNDND A

Remark

#E



0104 Connecting Link ( Single Wheel )

14




Index

FE

0 N O b~ ON -

N e
N o o0~ W N = O

Part No.
ZHHmS

See Form 1.3
1115-130008-00
1121-130003-00
0000-000101-00
1121-132001-00
See Form 1.4
0000-000907-00
1115-130005-4A
0000-000908-00
1115-130003-00
0000-001456-00
1115-130007-40
See Form 1.4
1115-133000-40
0000-000011-00
0000-001241-00
1115-130005-4A-B

0104 Connecting Link ( Single Wheel )
EAFRR ()

Part Name
FhH2WR

Down Link
Washer

Shaft

Nut M22x1.5
Connector
Long Link
Bushing 2020
Wheel Bracket
Bushing 2015F

Shaft

Round Pin ¢5x35

Shaft

Long rod

Load Wheel See 0106

Bushing 2015
Bushing 2520F
Wheel Bracket Assembly

TERT
InwEEET

TR A

R R

HERSk

AR CERT
EREREEEES
gL
SREPEEUbiks
KIEFT 225
25 1|5 [ A
HRER B i
KAF

Lk 3585
EREREEEES
SREPEE U ks

L2580

. 0106

No. Applied Date
HE  EHEM

N NN NMNDNMNDNMNBENMBEDNMNBEDNDMNDNDMNMNDND A

Remark

%
On Page 7

On Page 7

On Page 7



0105 Load Wheel ( Double Wheel )

10



Index Part No.
G FHHET

1

2

01 0000-000020-00
02 309000000004
1115-133002-00

Part Name
FhH2WR

Bearing 6204-2Z
Bearing6204-2RS
PU Wheel

0105 Load Wheel ( Double Wheel )
AR U

LS
K
PU #

11

No. Applied Date
HE  EHEM
2 -427171687
2 427171688-

1

Remark

#E

EP20190104



0106 Load Wheel ( Single Wheel )

12



Index Part No.

5 FHmT

1 01 0000-000020-00
02 309000000004

2 1115-133002-40

Part Name
FhH2WR

Bearing 6204-2Z
Bearing6204-2RS
PU Wheel

0106 Load Wheel ( Single Wheel )

AR (ER)
No. Applied Date
HE EAOE
Hh7k 2 -427171687
K 2 427171688-
PU Hif 1

13



0107 Cover Assembly




Index

FE

1

© 0 N O g b~ ODN

N
o

01

Part No.

FHmT
1121-143000-00

02 1121-143000-0A

1122-521000-00
1122-141000-00
1122-510000-00
0000-000912-00
0000-000159-00
0000-000176-00
0000-000700-00
1220-150005-00
0000-000923-00

Part Name
FhH2WR

Cover

Cover

Battery Rack
Plate

Bracket
Screw M8x25
Lockwasher 28
Flatwasher @8
Screw M8x16
Nut M8

Nut M6

0107 Cover Assembly

eOx35321

e

4hE
HLfZE

HIT TR
FLES 2R
[ S AT
i

-4

ELa)

K Fr iR B
B IRRE

15

No.
BE

W NN A 2 a4 o o

Applied Date
EA O

Remark
k- 68
Superseded by
EP20190724



16



2000
Driving System
W RGt

17



0201 Driving System

18



Index

FE

0 N O b~ ON -

P e
© N O o0k~ W N = O

19

20

21

22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

Part No.

5T

1121-200000-00
1115-520012-00
0000-000662-00
1115-220000-00
1115-200010-00
1115-250000-00
0000-000663-00
1121-210001-00
0000-000671-00
1115-200007-00
0000-000386-00
0000-000056-00
0000-000013-00
0000-000704-00
1115-200001-00
0000-000658-00
0000-000659-00
0000-000667-00

1115-GSX-10

0000-000680-00

1115-GSX-20

0000-000660-00
0000-000026-00
0000-000159-00
0000-000670-00
0000-000661-00
0000-000206-00
1115-240001-00
0000-000665-00
0000-001230-00
0000-001231-00
1115-231000-00
0000-000004-00
1115-250001-00
1115-250002-00
1115-250003-00
1121-200001-00
0000-000151-00

Part Name
FhH2WR

Driving Assembly
Brake Assembly
Flat Key 5x5x12
Driving Wheel
Bearing Baffle
Motor

Bearing 61824-2RS
Gear Case

Oil Seal 16x28x7
Cap

Scrw M6x20
Lockwasher g6
Grease Fitting M8
Pin 26x20

Gear Cover

Snap Ring For Hole @42
Snap Ring 15
Bearing 619052

Gear Kit

Bearing 160032

Gear Kit

Key 5x5x18
Screw M8x30
Lockwasher 28
Oil Seal 8155%172x10
Screw M5x20
Lockwasher g5
Brake lining
Screw M4x45
Bearing 51113
Bearing 6013-Z
Bracket

Screw M5x12
Brush

Brush Spring
Holder Brush
Connecting Plate
Screw M8x25

0201 Driving System
W3R G

I Z) BTG
G585
P4

IKZhE

SR PR
AL

LIV

Fatk

R SEE)

&)

AT

L

=B WAREGRIY
SE LAY

Fide

FL 3 44 P
il
7k

A

K

A

-

HRAET

g

B
WRAT

g
MER
HRAET

i F1ER bR
fli 7R
PR 2o e
WRAT

3]
RHES-S
e
HERERR
HRAT

19

No.
HE

Ol = a2 D DN W o =

Applied Date
EAHH
-426150000

-426150000

-426150000

Remark
BYE
Including Index 2—27

The kit includes 2 gears

(Pos.19)

The kit includes 2 gears

(Pos.21)



020101 Driving System

20



Index

FE

N =

01

02

03

o N o g b~ ®

11
12
13
14
15
16
17
18

19

20

21

22
23
24
25

26 01

02
27
28
29 01
02
30
31
32
33
34
35
36

Part No.

5T

1121-200000-A0
1115-520012-00

1115-520012-0A

1115-520012-10
0000-000662-00
1115-220000-A0
1115-200010-00
1115-250000-00
0000-000663-00
1121-210001-00
0000-000671-00
1115-200007-00
0000-000386-00
0000-000056-00
0000-000013-00
0000-000704-00
1115-200001-00
0000-000658-00
0000-000659-00
0000-000667-00

1115-GSX-10

0000-000680-00

1115-GSX-20

0000-000660-00
0000-000026-00
0000-000159-00
0000-001788-00

0000-000661-00

302001000091

0000-000206-00
1115-240001-00
0000-000665-00
1115-240003-0A
0000-001230-00
0000-001231-00
1115-231000-00
0000-000004-00
1115-250001-00
1115-250002-00
1115-250003-00

Part Name
FhH2WR

Driving Assembly
Brake Assembly

Brake Assembly

Brake Assembly
Flat Key 5x5x12
Driving Wheel
Bearing Baffle
Motor

Bearing 61824-2RS
Gear Case

Oil Seal 16x28x7
Cap

Screw M6x20
Lockwasher g6
Grease Fitting M8
Pin g6x20

Gear Cover

Snap Ring For Hole @42
Snap Ring 15
Bearing 619052

Gear Kit

Bearing 16003Z

Gear Kit

Key 5x5x18

Screw M8x30
Lockwasher g8

Oil Seal 155%173x10

Screw M5x20

Screw M5x25
Lockwasher g5
Brake lining
Screw M4x45
Screw M4x40
Bearing 51113
Bearing 6013-Z
Bracket

Screw M5x12
Brush

Brush Spring
Holder Brush

020101 Driving System

W RS

YA BT B K
Bl A

B A

] 38 A
-

URENH
AR
CIV/IN

fli 7R

itk
Bl

o) 25

WRAT

g
JEREEWARER )7
SE {4

ik

AL P 3 24
Ee]i)

K

i

P

Epigesiial

Tt
4347
it

A
47

BRAET

g

MR

WRAT

WRAT

i F1ER bR
fi 7R
Pk 22 2 e
HRAET

3]
RHESS
/3

S

=

21

No.
BE

A A AN A A AN A

= B BN A A aawWw 200

Applied Date
EA O
426150001-427202925
-426200143

426200144-427190826
427190827-

426150001~

-427202925

Remark
k- 2eR
Including Index 2—27

EP20181228

The kit includes 2 gears

-427202925 (Pos.19)

-427202925

The kit includes 2 gears

-427202925 (Pos.21)

426150001-

-426200143
426200144-

replaced by
#302001000091



Index
G
37
38
39

40
41

Part No.

FHmT
1121-200001-00
0000-000151-00
1115-200001-A0

1115-240002-0A
1115-200020-00

Part Name
FhH2WR

Connecting Plate
Screw M8x25
Inner rim

Scraper Seal
Plate

020101 Driving System

WIH RS
No. Applied Date
¥E EHOW
B 1
BRET 5
MGl 1 426150001-
7 222l 1 426200144-
AR E AR 1 427190827-

22

Remark

#E

EP20181228


file:///C:/Users/E-P/AppData/Local/youdao/dict/Application/6.3.69.8341/resultui/frame/javascript:void(0);
file:///C:/Users/E-P/AppData/Local/youdao/dict/Application/6.3.69.8341/resultui/frame/javascript:void(0);

020102 Driving System

23



Index

FE

02

03

19

20

21

22
23
24
25

26 01

02
27
28
29 01
02
30
31
32
33
34
35
36

Part No.
ZHHmS

1121-200000-03

1115-520012-00

1115-520012-0A

1115-520012-10
0000-000662-00
1115-220000-A0
1115-200010-00
1115-250000-00
0000-000663-00
1121-210001-0E
0000-000671-00
1115-200007-00
0000-000386-00
0000-000056-00
0000-000013-00
0000-000704-00
1115-200001-00
0000-000658-00
0000-000659-00
0000-000667-00

1121-GB03-00

309001000042
1121-GB03-10

0000-000660-00
0000-000026-00
0000-000159-00
0000-001788-00

0000-000661-00

302001000091

0000-000206-00
1115-240001-00
0000-000665-00
1115-240003-0A
0000-001230-00
0000-001231-00
1115-231000-00
0000-000004-00
1115-250001-00
1115-250002-00
1115-250003-00

Part Name
FhH2WR

Driving Assembly

Brake Assembly

Brake Assembly

Brake Assembly
Flat Key 5x5x12
Driving Wheel
Bearing Baffle
Motor

Bearing 61824-2RS
Gear Case

Oil Seal 16x28x7
Cap

Screw M6x20
Lockwasher 26
Grease Fitting M8
Pin @6x20

Gear Cover

Snap Ring For Hole @42
Snap Ring 15
Bearing 619052

Gear Kit (z1/22=20/72)

Bearing 6203
Gear Kit (z1/22=14/96)

Key 5x5x18

Screw M8x30
Lockwasher g8

Oil Seal 8155%173x10

Screw M5x20

Screw M5x25
Lockwasher g5
Brake lining
Screw M4x45
Screw M4x40
Bearing 51113
Bearing 6013-Z
Bracket

Screw M5x12
Brush

Brush Spring
Holder Brush

020102 Driving System
WIH RS

IRB) HTC
GBI EEISYEY
Bl A

AR R
Tl
skt
LR
Al

IEREEWARER )7
SE A

i

FLA R4 P
4

fli 7R

P )

7k

Pl A )

Tl
34T
it

e
247

WRAT

g
MR
HRAET

BRAET

i F1ER bR
fli 7R
PR 2o e
BRAT

3]
RHELS-S
e

24

No.
BE

-

O N N G S R I WY Y

Applied Date Remark
ERAHH #iE

Including Index 2—27,

427202926-
EP20190221
-426200143

426200144-427190826
427190827- EP20181228
426150001-
427202926- EP20190221

The kit includes 2 gears
427202926- (Pos.19), EP20190221
427202926- EP20190221

The kit includes 2 gears
427202926- (Pos.21), EP20190221
426150001-

replaced by
#302001000091
-426200143

426200144-



Index
G
37
38

39

40
4

Part No.

5T

1121-200001-00
0000-000151-00

1115-200001-A0

1115-240002-0A
1115-200020-00

Part Name
FhH2WR

Connecting Plate
Screw M8x25

Inner rim

Scraper Seal
Plate

020102 Driving System
WIH RS

HEHAR
BRET

P

Bk
PG E AR

25

No.

Applied Date

¥E EARM

1
5

426150001~

426200144-
427190827~

Remark

#E

EP20181228


file:///C:/Users/E-P/AppData/Local/youdao/dict/Application/6.3.69.8341/resultui/frame/javascript:void(0);
file:///C:/Users/E-P/AppData/Local/youdao/dict/Application/6.3.69.8341/resultui/frame/javascript:void(0);

3000
Operating Control System
BIERG

26



0301 Operating Control System

27



Index

FE

0 N O b~ ON -

M[\JI\)I\)I\)[\)N_\_\_\_\_\_\_\_\_\_\©
o OO B WN -2 O © 00 NO o WDN = O

Part No.
ZmS
1121-320000-00
1121-300001-00
0000-000179-00
0000-000908-00
1121-300004-00
0000-001232-10
1121-300003-00
0000-001242-10
1121-300002-00
0000-001233-10
1121-330001-00
1121-330002-00
0000-000679-00
1121-330004-00-B
0000-000077-00
0000-000380-00
0000-001235-10
0000-001236-10
1121-330006-00-B
0000-000108-00
0000-000923-00
1115-500017-00
1115-500014-00
0000-001238-00

1121AA-310000-00-B

1121-300005-00

0301 Operating Control System
BIERG

Part Name
FhHaWR

Control Handle
Groove

Screw M6x10
Bushing 2015F
Shaft

Cotter Pin g4x50
Roller

Bushing 1220
Shaft

Round Pin g4x20
Leaf Spring
Torsional Spring
Round Pin g4x30
Knob

Screw M6x12
Flatwasher g6
Round Pin g6x30
Round Pin g4x12
Rod

Nut M6

Nut M6

Limit Switch
Bracket

Screw M3x16
Control Pod Assembly See0302
Limiting Block

T4l

JERC4iL

BRET

SR hubiks
i

T4

iR
EPENELIES
ket

B B A A
FRTE T

HH

SR B A A
P4
WRET

R

S A A
B B A A
PAT

1R

(e 3
ETHRALITR
WAL T2 2 et
WRET

FHik R I 0302

MRz

28

No. Applied Date

HE ERAAM

A A N 2 A A A A NN/ A A A A AN NN A

Remark

#E



0302 Control Pod Assembly

29



Index

FE

0 N O b~ ON -

Part No.

ZmS
1121AA-310002-00-B
1121AA-310001-00-B
0000-000004-00
1121-310003-00
1121-310004-00
0000-001243-00
1121-520013-00
0000-001133-00

0302 Control Pod Assembly

Part Name
Rl

Cover

Cap

Screw M5x12

Button Reverser Cover
Spring

Screw M3x6
Integrated module
O-Ring 23.15%1.8

BAEFAL R

T
et
BRET
S IAJTIRANER
PR
BRET
R A bR
O BUt5JK: el

30

No. Applied Date
HE  EHEM

W 2 W = A W A oA

Remark

#E



4000
Hydraulic System

31



0401 Hydraulic System

32



Index

Part No.

e BHAT

1

0 NOoO b~ ODN

11
12
13
14
15
16
17
18
19
20
21
22

KIT

01 1122-410000-00

02 1121-410000-AB
0000-000151-00
0000-000159-00
0000-000176-00
0000-000077-00
1121-410001-00
1122-410001-00
1122-410002-00
1122-410003-00
1122-410004-00
0000-001606-10
1122-410005-00
0000-001607-10
1122-410006-00
1122-410007-00
1122-410008-00
1122-410009-00
1122-410010-00
1122-410011-00
1122-410012-00
1122-410013-00
1122-410014-00

1122-ZZG-0A

0401 Hydraulic System

Part Name
FhH2WR

Hydraulic Assembly
Hydraulic Assembly
Screw M8x25
Lockwasher g8
Flatwasher @8
Screw M6x12

Steel Ball

Pressure Bar
Spring Cover
Spring

Pressure Release Lever
Pin 8x50

Ring #7.5x3

Screw M8x12
Unloading Valve
Relief Valve

Control Valve

Ring Wiper 18
YX-seal 18

Ring Wiper 32
O-ring 32x3.55
Piston Rod

seal 32

Seal Kit For Hydraulic Assembly

(include item17,18,19,20,22 )

BEAS

WEZ) F7 8.0
WEEh A7 800
BRET

LR

T

IRAT

BAER

JEAT

Ji 3 5
R
HEEAT AT
S B A
B alFE2N
IRAT
A7
LA
Pl i

155 212
YX %35
[higeblial

O #ifE
AT
ol

I FEEHA (EE8 17,

18. 19, 20. 22)

33

No.

Applied Date

¥E ERAAM

1
1
4
4
4
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

-427190985
427190986~

Remark
H/E

Including Index 6—22
EP20190104-3



5000

Electrical System

HARG

34



0501 Electrical System

35



Index

Part No.

F5 BHES

1

@ N O b~ ODN

11
12
13
14
15
16
17
18
19
20
21
21
21
21
21
21
21
22
23
24
25
26
27
28
29
30
31
32

01 1121-142000-0B
02 1121-142000-0E

1115-510004-00-NO

0000-000121-00
0000-000196-00
0000-000088-00
0000-000122-00
1121-500002-00
0000-000139-00
0000-000077-00
0000-000056-00
0000-000380-00
1122-140001-00
0000-000702-00
1120-540001-00-B
1114-540000-00
1114-540001-00
1114-540002-00
1121-520007-00
1115-510009-00
1122-520004-00
1115-500006-00
1115-500006-10
1115-500006-20
1115-500006-30
1115-500006-40
1115-500006-50
1115-500006-60
1115-500009-00
0000-000004-00
1220-500005-00
1115-120002-00
0000-000206-00
0000-000390-00
1115-510003-00
0000-000126-00
0000-000176-00
1115-520021-00
0000-000004-00

0501 Electrical System

Part Name
Rl

Controller Cover
Controller Cover
Controller

Screw M4x35

Nut M8

Screw M4x8
Lockwasher g4

Plate

Nut M4

Screw M6x12
Lockwasher 26
Flatwasher g6

Side Cover
Flatwasher g4

Fuse Stand
Emergency Stop Switch
Switch Button
Emergency Stop Switch Seat
LED Lamp

Lamp Holder

Charger Assembly 5A
Charger Cable EUROPE
Charger Cable USA
Charger Cable AUS
Charger Cable END
Charger Cable JAPAN
Charger Cable CHINA
Charger Cable CH
Charger Hoop

Screw M5x12
Terminal

Charger Cap
Lockwasher g5
Flatwasher @5

Fuse 100A

Screw M 6x16
Flatwasher 28

Ground Line

Screw M5x12

ARG

HRE)

HRAET

P
JREEEAR
LSS

WRAT

ok

A
PRI
4R
R 2 Js
SUFIFR
Froetusl
T

LED 4T
LED 4T
FEHLAREE 5A
FoHLE BRibr
FoHLE Kb
FoHLE bR
FoHLE Jikn
FeHZE Hin
oLk EHr
FEHLL Hikr
7 L A 4
BRAET
Bk
oL
Gk

AR
{7542 100A
WRAT

4
e
HRAET

36

No.
BE

1
1
1
2
3
6
6
1
2
1
1
1
1
4
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
6
1
1
6
4
1
2
6
1
2

Applied Date
EAHH
-427190985
427190986 -

426191250-
427190986~

Remark

#E

EP20190104-2

Including #31
For EUROPE
For USA
For AUS
For END
For JAPAN
For CHINA
For CH

EP20190104-2



0502 Wire Harness Assembly

To Brake
Helzh 3
To Charger

&

H )

grag

37



Index

FE

01
02

Part No.

RS
1122AA-520001-00
1122-520008-00

1121-520006-0A
1121-520006-0D

0502 Wire Harness Assembly

KRB
Part Name
BHAH
Master Wire Harness TR
Changer Wire Harness 7oA R R
Brake Wire Harness BN EE R R
Brake Wire Harness BN FE R R

38

No. Applied Date
HE  EHEM
1
1
1 -427190826
1 427190827-

Remark

#E

EP20181228



0503 Cable Assembly

- + - +
[ ) ® ® [ ,?
[ %]
5 |1—\ 5
[ & |

6] [ FusE D
) o '

- 7]

00 [0 o

. 5

DRIVING MOTOR

39



Index

FE

AW N =

[¢)]

© o N O

01

02

Part No.

5T

1121-530002-00
1122-530001-00
1121-530003-00
1121-530004-00

1121-500001-00

1121-500001-0A
1122-530002-00
1122-531001-00
1122-531002-00
1121-530005-00

Part Name

E i

Battery Connector Cable
B- Cable

M1 Cable
M2 Cable

Battery

Battery

BATT- Cable

E-C Cable

E-F Cable
Fuse-Battery Cable

0503 Cable Assembly
B R

HLIfALIF] HL 2
it 348 R L
M1 FL 4

M2 Hi4

ki

FL

R S
SFIT R A 4
SFITREIGRIG 22 Fa 25
PRy 22 21 F A R 2

40

No.
BE

- A A

A A A AN

Applied Date
EAHH

Remark

i

30Ah,superseded by
1121-500001-0A
30Ah



	1000
	Frame System
	车身系统
	0101 Frame System ( Double Wheel )
	车身系统 （双轮）
	0102 Frame System ( Single Wheel )
	车身系统（单轮）
	0103 Connecting Link ( Double Wheel )
	连杆总成 （双轮）
	0104 Connecting Link ( Single Wheel )
	连杆总成（单轮）
	0105 Load Wheel ( Double Wheel )
	承载轮 （双轮）
	0106 Load Wheel ( Single Wheel )
	承载轮 （单轮）
	0107 Cover Assembly
	外罩总成

	2000
	Driving System
	驱动系统
	0201 Driving System
	驱动系统
	020101 Driving System
	驱动系统
	020101 Driving System
	驱动系统
	020102 Driving System驱动系统
	020102 Driving System驱动系统

	3000
	Operating Control System
	操作系统
	0301 Operating Control System
	操作系统
	0302 Control Pod Assembly
	操作手柄头总成

	4000
	Hydraulic System
	液压系统
	0401 Hydraulic System
	液压系统

	5000
	Electrical System
	电气系统
	0501 Electrical System
	电气系统
	0502 Wire Harness Assembly
	线束总成 
	0503 Cable Assembly
	电缆总成


